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GENERAL REMARKS
Summary
The device under test does:

= Fulfill the general approval requirements as identified in this test report and was
selected by the customer.

] Not fulfill the general approval requirements as identified in this test report
Attestations

This equipment has been tested in accordance with the standards identified in this test
report. To the best of my knowledge and belief, these tests were performed using the
measurement procedures described in this report.

All instrumentation and accessories used to test products for compliance to the indicated
standards are calibrated regularly in accordance with ISO 17025 requirements.

I attest that the necessary measurements were made at:

Timco Engineering Inc.
849 NW State Road 45
Newberry, FL 32669

Designation #: US1070

Tested by:

Name and Title Tim Royer, Project Manager / EMC Testing Engineer
Date 12/05/2018

Reviewed and Approved by:

Name and Title Franklin Rose, Project Manager / EMC Testing Technician

Date 01/09/2018
Applicant: Zaxcom, Inc
FCC ID: PR6LAS
IC 12755A-LA9
Report: 2065UT18TestReport_Rev2 Page 2 of 29



GENERAL INFORMATION

EUT Description

WIRELESS MIC TRANSMITTER

FCC ID

PR6LAS

IC

12755A-LA9

Model Number

TRXLA3.9

Operating Frequency

941.6 - 959.8 MHz

Test Frequencies

941.6, 950.4, 959.2

EUT Power Source

[] 110-120Vac/50- 60Hz

] DC Power

X] Battery Operated Exclusively

Test Item

[] Prototype

] Pre-Production

X Production

Type of Equipment

[] Fixed

[ ] Mobile

X Portable

Antenna Connector

SMA

Test Conditions

The temperature was 26°C
Relative humidity of 50%.

Modification to the EUT

No Modification to EUT.

Test Exercise

The EUT was placed in continuous transmit and was operated in
“Test Mode” for digital emissions tests.

Applicable Standards

FCC CFR 47 Part 2, & 74, KDB 971168 D01 VO3R01, KDB
206256 D01 v02, ANSI/TIA 603-D:2010, ANSI C63.4 2014,
ETSI EN 300-422-1 V1.4.2

Test Facility

Timco Engineering Inc. at 849 NW State Road 45 Newberry, FL
32669 USA. Designation #: US1070

Applicant: Zaxcom, Inc

FCC ID: PR6LAS

IC 12755A-LA9

Report: 2065UT18TestReport_Rev2 Page 3 of 29




RESULTS SUMMARY

FCC Rule Part Requirement Result
PART 2.1046(a),(iz;L861(e) (1) (i), Conducted Power PASS
2.1049(c), . .
74.861(d)(4)(i) Operating Bandwidth PASS
PART 74.861(e)(7), ETSI EN 300- -
422-15. 8.3.2 Unwanted Emissions PASS
2.1051(a), -
74.861(e)(6)(ii) Unwanted Emissions PASS
2.1053, -
74.861(e)(6)(iii) Unwanted Emissions PASS
2.1053, 74.861(e) (4), RSS-210 Frequency Stability PASS
Applicant: Zaxcom, Inc
FCC ID: PR6LAS
IC 12755A-LA9
Report: 2065UT18TestReport_Rev2 Page 4 of 29



RF POWER OUTPUT

Rule Part No.:  2.1046(a), 74.861(d) (1), RSS-210

Requirement:

§74.861 Technical requirements.

(1) For all bands except the 1435-1525 MHz band, the maximum transmitter power which will be authorized

is 1 watt. In the 1435-1525 MHz hand, the maximum transmitter power which will be authorized is 250

milliwatts. Licensees may accept the manufacturer's power rating; however, it is the licensee's responsibility to

observe specified power limits.

Procedure: KDB 971168 D01 Average Power Measurements section 5.2.1

Setup Diagram:

Test Data: Mean Output Power Measurement Table

Tuned Freq. MHz

Power Output

Level Ant. Gain Level Margin
(dBm) (dBi) (mW) (mWwW)
941.60 20.10 0.0 102.3 9897.7
950.40 19.80 0.0 95.5 9904.5
959.20 20.09 0.0 102.1 9897.9

FCC Part 2.1033(C)(8)

(8) The dc voltages applied to and dc currents into the several elements of the final radio frequency

amplifying device for normal operation over the power range.

Power In the Final Stage

Power at Final Stage: (3.3 VDC) (0.05 A) = 165 milliwatts

Applicant: Zaxcom, Inc

FCC ID: PR6LAS

IC 12755A-LA9

Report: 2065UT18TestReport_Rev2

Page 5 of 29
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/


OCCUPIED BANDWIDTH

Rule Part No.:  74.861(d) (4) (ii), RSS-210

Requirement: ETSI EN 300 422-1 Section 8.3.2

(ii) For the 653-657 MHz, 941.5-944 MHz, 944-952 MHz, 952.850-956.250 MHz, 956.45-959.85 MHz, and 1435-
1525 MHz bands, digital emissions within the band from one megahertz below to one megahertz above the
carrier frequency shall comply with the emission mask in section 8.3.2.2 (Figure 4) of the European
Telecommunications Institute Standard ETSI EN 300 422-1 v1.4.2 (2011-08), Electromagnetic compatibility and
Radic spectrum Matters (ERM); Wireless microphones in the 25 MHz to 3 GHz frequency range; part 1: Technical
characteristics and methods of measurement. Beyand one megahertz below and above the carrier frequency,
emissions shall comply with the limits specified in section 8.4 of ETSI EN 300 422-1 v1.4.2 (2011-08).

83.2.2

Limits

The transmitter output spectrum shall be within the mask defined in figure 4. This mask may also be used for analogue.

dBC
|:|..
-10
-20
-30
-40
-50
-60
-70
-80
-90
-100 1 } | 1 L | ] 1 L5 | 1 | 1 I | I
FC-1MHz FC-1.75B FC-B/2 FC FC+B/2 FC+1.75B FC+1HMHz
Figure 4: Spectrum mask for digital systems below 1 GHz
Procedure: KDB 971168 D01 Power Bandwidth 99% section 4.2
KDB 971168 D01 Spurious Emissions at antenna term section 6
ANSI C63.26, 5.4.4 (using Test Setup from TIA 603-E 2.2.11, below)
Applicant: Zaxcom, Inc
FCC ID: PR6LAS
IC 12755A-LA9
Report: 2065UT18TestReport_Rev2 Page 6 of 29



OCCUPIED BANDWIDTH

Setup Diagram:

.’M%

Test Data: Operating Bandwidth Measurement Table
Tuned Freq Meas:t;:ld 99% Margin
(MHz) (KHz2) (KHz)
941.6 106.26 93.74
950.4 105.7 94.3
959.2 107.3 92.7

Results Meet Requirements

Applicant: Zaxcom, Inc

FCC ID: PR6LAS

IC 12755A-LA9

Report: 2065UT18TestReport_Rev2 Page 7 of 29
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OCCUPIED BANDWIDTH

Test Data: 941.6 MHz 99% OBW Plot

®

1

B‘IDA\

Date:

*RBW 3 kHz

Marker 1 [T1

]

+VBW 10 kHz -59.18 dBr
Ref 11.5 dBm *Att O dB SWT 40 ms 941 .768301500 MHz
_10 Offget 3012 dB OBWI(6.Z26729F269 KkHz
J“AJANJJIAﬂ“ALMwNJ Temp |1 [T1 OBRW]
B L My —$.76 dBr
c T2 941 .546596639 MHz
Temp |2 [T1 OBW]
-G —4.47 dBx
/I{ \\\ 941 . 652863933 Mz
——20
——30 / \
e N»f/ \/\y\
B A Lid
_5U I

Center

941.6 MHz

11.DEC.2018 11:12:07

Applicant:
FCC ID:

IC

Report:

Zaxcom, Inc
PR6LA9
12755A-LA9

33.6603 kHz/

2065UT18TestReport_Rev2

Span 336.

603 kHz

%

Page 8 of 29



OCCUPIED BANDWIDTH

Test Data: 950.4 MHz 99% OBW Plot

®

Date:

FRBW 3 kHz

Marker 1 [T1 ]

4 VBW 10 kHz 5.34 dBr
Ref 11.5 dBm *Att 0 dB SWT 40 ms 950.410249130 MHz
10 Offpet 302 dB 1 CBNI(5 . B6H385 KHZ
WW Temp |1 [T1 ORW]
B ,_,j My, —$.31 B
¢ 9%0.347136067 MHz
2 Temp |2 [T1 OBW]
- 10 V.67 dBr
/ \\ 9%0.45286$933 MHz
——20
——30 /
——40 mﬂ\JﬂU MMWJMN
I \’Aﬂ A

=50

Mﬂu

Center 950.4 MHz

11.DEC.2018

Applicant:
FCC ID:

IC

Report:

11:11:09

Zaxcom, Inc
PR6LA9

12755A-LA9
2065UT18TestReport_Rev2

33.6603 kHz/

Span 336.603 kHz

%

Page 9 of 29



OCCUPIED BANDWIDTH

Test Data: 959.2 MHz 99% OBW Plot

@ “RBN 3 kHz Marker 1 [T1 ]
4VBW 10 kHz 4.67 dBn
Ref 11.5 dBm *Att O dB SWT 40 ms 959.202403846 MHz
10 Offpet 30]2 dB i OBWI( 7. 34612P038 KAz
U'WW Temp |1 [T1 OBRW]
i o hoA\ —$.21 cen (PN
¢ T o 939.14605}212 MHz
HI.:! ? Temp |2 [T1 CBW]
7TEWN L. —4 .97 dRux
/ \ ofo.25340f361 Mz O
——20

A e,

%

Center 959.2 MHz 33.6603 kHz/ Span 336.603 kHz

Date: 11.DEC.2018 11:10:08

Applicant: Zaxcom, Inc

FCC ID: PR6LAS

IC 12755A-LA9

Report: 2065UT18TestReport_Rev2 Page 10 of 29



EMISSION MASK

Test Data: 941.6 MHz Emission Mask Plot

@ «REW 1 kHz
- VEW 1 kH=

R ZD.4 <Em « ALL 10 B SWT % =a
= Offgear 2nj: JdR
= |

B |

AL ER fﬂf . 'ul yime —
il MM mm

541 .6 MH=z 20D kKHz/S Epan 2 MH=z

Date: 17.DEC_Z018 05:03:Z24

Applicant: Zaxcom, Inc

FCC ID: PR6LAS

IC 12755A-LA9

Report: 2065UT18TestReport_Rev2 Page 11 of 29



EMISSION MASK

Test Data: 950.4 MHz Emission Mask Plot

RBW 1 kHz Marker 1 [T1 ]
JVBW 1 kHz —=79.78 dRx
Ref 20.4 dBm *Att 10 dB SWT 2 s 949.400000000 MHz
20 Offget 3012 aB
- 10 PN
ey | Y
| ik )
~—10 {
20 1
~—30
< » =}
AFERIR x
~—50 / \MJ \
~—60 }I
=3 U422I\'MWM" \ \
ln..\ll.u 0O S 1 I T
Center 950.4 MHz 200 kHz/ Span 2 MHz
Date: 17.DEC.2018 09:04:45
Applicant: Zaxcom, Inc
FCC ID: PR6LA9S
IC 12755A-LA9
Report: 2065UT18TestReport_Rev2 Page 12 of 29



EMISSION MASK

Test Data: 959.2 MHz Emission Mask Plot

® JRBW 1 kiz Marker 1 [T1 ]
SVEW 1 KHz 3.09 dbr

Ref 20.4 dBm *Att 10 dB SWT 2 s 959.219230769 MHz

20 Offget 30{2 dB

10

Ve

i i -
1]

—60
o W MMM w
Center 959.2 MHz 200 kHz/ Span 2 MHz

Date: 31.DEC.2018 10:14:10

Applicant: Zaxcom, Inc

FCC ID: PR6LAS

IC 12755A-LA9

Report: 2065UT18TestReport_Rev2 Page 13 of 29



EMISSION MASK

SPURIOUS EMISSIONS AT ANTENNA TERMINALS (CONDUCTED)
Rule Part No.: 2.1051(a), 74.861(d)(4)( ii), RSS-210
Requirement: ETSI EN 300 422-1 v1.4.2 Section 8.4

(ii) For the 653-657 MHz, 941.5-944 MHz, 944-952 MHz, 952.850-956.250 MHz, 956.45-959.85 MHz, and 1435-
1525 MHz bands, digital emissions within the band from one megahertz below to one megahertz above the
carrier frequency shall comply with the emission mask in section 8.3.2.2 (Figure 4) of the European
Telecommunications Institute Standard ETSI EN 300 422-1 w1.4.2 (2011-08), Electromagnetic compatibility and
Radio spectrum Matters (ERM); Wireless microphones in the 25 MHz to 3 GHz frequency range; part 1: Technical
characteristics and methods of measurement. Beyond one megahertz below and above the carrier frequency,
emissions shall comply with the limits specified in section 8.4 of ETSI EN 300 422-1 v1.4.2 (201 1-08).

Limits: ETSI EN 300 422-1 v1.4.2 Section 8.4.3, Table 3

State Frequency
47 MHz to 74 MHz Other Frequencies Frequencies above
&87.5 MHz to 137 MHz below 1 000 MHz 1 000 MHz

174 MHz to 230 MHz
470 MHz to 862 MH=
Operation 4 n\W 250 nW 1 W
Standby 2 nW 2 nW 20 nw

Setup Diagram:

AUDIO
GENERATOR
RF SIGNAL SPECTRUM
GENERATOR ANALYZER
CUMMY
MICROPHONE Step ) Filter by-pass
¢ [o]
STANDARD NOTCH
Tﬁgggﬂ;‘_rggs —O«— TRANSMITTER Po— FILTER
LOAD
Applicant: Zaxcom, Inc
FCC ID: PR6LA9
IC 12755A-LA9
Report: 2065UT18TestReport_Rev2 Page 14 of 29



SPURIOUS EMISSIONS AT ANTENNA TERMINALS (CONDUCTED)

Test Data: 941.6 MHz Spurious Conducted Emissions f<1GHz

@ - REW 100 kHzr Markez 1 [T1 ]
- WEW 300 kE= -55.0% AB=
w

Rafl ZD d4ABm =ATT 0D 4B EWT 100 m= EZS.EDSETSEDE MEx
Zo Offgetc 304Jz 4B Hazkdz Z [T1
. Ehifs :_';::; ] ;:: [ & |
T - R I
VIEW | o 5 5 - - i
o - ; J-EE 4B
L -10 = i Eraca =
--Z0 :
==D
01l -Z6 4Em 3
=40 RC
=50 =2
| —sD. T i | T
-ED
Cantexr S00.0045 MEx 55.5551 MEcz/S Epan D.555551 ZEx
Date: 11_DEC.Z2018 12:40:13
Result: Meets Requirements
Applicant: Zaxcom, Inc
FCC ID: PR6LAS
IC 12755A-LA9
Report: 2065UT18TestReport_Rev2 Page 15 of 29



SPURIOUS EMISSIONS AT ANTENNA TERMINALS (CONDUCTED)

Test Data: 941.6 MHz Spurious Conducted Emissions f>1GHz

@ SREW 100 Kilz
4 VBW 300 kHz
Ref 20 dBm *Att O dB SWT 900 ms
20 Offget 3012 aB
10 “
e L
IVL
10
Ps
~—20
—30 DI —350
c» =)
m—40 2O
[~ —50
[~ —60
T8 et e S LoV R DAY = SRS PERV I FUNENORMIRAR (PITIpes WO SISO
=70
—80
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 11.DEC.2018 12:41:03
Result: Meets Requirements
Applicant: Zaxcom, Inc
FCC ID: PR6LAS
IC 12755A-LA9
Report: 2065UT18TestReport_Rev2 Page 16 of 29



SPURIOUS EMISSIONS AT ANTENNA TERMINALS (CONDUCTED)

Test Data: 950.4 MHz Spurious Conducted Emissions f<1GHz

@ - REW 100 kHzr Markez 1 [T1 ]
- WEW 300 kE= -§0.5Z ABS
w

REaf Z0 4Em = ATT oD 4B EWT 100 m= EZS.EDSETSEDE MEx
Zo Offgetc 304Jz 4B Hazkdzs 2 T
-&6Q.3 dH=
0O._Z257T - ME
100 SY0.Z5TZ =543 Hr ﬂ
Hazkgz 3 T
ENEE - -54.3z a=m
ezl | o e 5 E a
Markgs T -
-59.8 AH
- -10 = i 3= R
--Z0
=20
01 -2& 4Em 4
=40 RZ
=50
3
i
-50 L L [
N meumwwmewLW| 'y
-ED
Cantexr S00.0045 MEx 55.5551 MEcz/S Epan D.555551 ZEx

Date: 11_DEC._Z20168 12:35:43

Result: Meets Requirements

Applicant: Zaxcom, Inc

FCC ID: PR6LAS

IC 12755A-LA9

Report: 2065UT18TestReport_Rev2 Page 17 of 29



SPURIOUS EMISSIONS AT ANTENNA TERMINALS (CONDUCTED)

Test Data: 950.4 MHz Spurious Conducted Emissions f>1GHz

® 4 RBW 100 kHz
4 VBW 300 kHz

Ref 20 dBm *Att O dB SWT 900 ms
20 Offget 3012 aB
10 “
e L
IVL
10
Ps
~—20
—30 DI —350
c» =)
~—40 2C
[~ —50
[~ —60
,-Mw A At A e AN IAANA o M o ARt I 1
=70
—80
Center 5.5 GHz 900 MHz/ Span 9 GHz
Date: 11.DEC.2018 12:41:48
Result: Meets Requirements
Applicant: Zaxcom, Inc
FCC ID: PR6LAS
IC 12755A-LA9
Report: 2065UT18TestReport_Rev2 Page 18 of 29



SPURIOUS EMISSIONS AT ANTENNA TERMINALS (CONDUCTED)

Test Data: 959.2 MHz Spurious Conducted Emissions f<1GHz

@ « REW 100 kE=x Markez 1 [TL ]
« WBEW 3200 KE=x -51L.53 Hm

A
Ref 20 4Em «ATT D 48 EWT 100 ms E35.E0SETSE0E ME=
znp offgec 30]z am Mazkdz 2 [TL[]
-5].50 4E=
OD.Z25T 4 ME
100 91D.257Z2 245 Hr ﬂ
Mazkdz 3 [T
BEE - -54_4E dEm
ket | o 5 q E lrg -
Markds T -
-5 e
--10 - - --
]
-=0
01 -2& 4Em 4
=40 RZ
-E0
3
] T
| -50 - T T
,WWMWWWWM,MMNLW 1
-ED
Etazt O kE= 55.5551 MEHEz/ Ecop 1 SHE=z

Date: 11 _DEC._Z2018 12:38:50

Result: Meets Requirements

Applicant: Zaxcom, Inc

FCC ID: PR6LAS

IC 12755A-LA9

Report: 2065UT18TestReport_Rev2 Page 19 of 29



SPURIOUS EMISSIONS AT ANTENNA TERMINALS (CONDUCTED)

Test Data: 959.2 MHz Spurious Conducted Emissions f>1GHz

@ 4 RBN 100 kHz
4VBW 300 kHz

Ref 20 dBm *Att O dB SWT 900 ms
20 Offpet 30{2 dB
oy BN
1 R
wer |
¢ IVL
=10
Ps
20
=30 DT =30
e
m—40 2
[~ —50
[~ —60
S Bt 2a iamne A PYY SN RN Y . SOV NIESVIRPY o 'V U SNV USRS VIR VIREY
A N“,Ww‘r
=70
—80
Center 5.5 GHz 900 MHz/ Span 9 GHz

Date: 11.DEC.2018 12:42:18

Result: Meets Requirements

Applicant: Zaxcom, Inc

FCC ID: PR6LAS

IC 12755A-LA9

Report: 2065UT18TestReport_Rev2 Page 20 of 29



FIELD STRENGTH OF SPURIOUS EMISSIONS
Rule Part No.: 2.1051(a), 74.861(d)(4)( ii), RSS-210
Requirement: ETSI EN 300 422-1 v1.4.2 Section 8.4

(ii) For the 653-657 MHz, 941.5-944 MHz, 944-952 MHz, 952.850-956.250 MHz, 956.45-959.85 MHz, and 1435-
1525 MHz bands, digital emissions within the band from cne megahertz below to one megahertz above the
carrier frequency shall comply with the emission mask in section 8.3.2.2 (Figure 4) of the European
Telecommunications Institute Standard ETSI EN 300 422-1 v1.4.2 (2011-08), Electromagnetic compatibility and
Radic spectrum Matters (ERM); Wireless microphones in the 25 MHz to 3 GHz frequency range; part 1: Technical
characteristics and methods of measurement. Beyond one megahertz below and above the carrier frequency,
emissions shall comply with the limits specified in section 8.4 of ETSI EN 300 422-1 v1.4.2 (2011-08).

Procedure: ETSI EN 300 422-1 v1.4.2 Section 8.3
Limits: ETSI EN 300 422-1 v1.4.2 Section 8.4.3, Table 3
State Frequency
47 MHz to 74 MHz Other Freguencies Frequencies above
&87.5 MHz to 137 MHz below 1 000 MHz 1 000 MHz

174 MHz to 230 MHz
470 MHz to 862 MH=
Operation 4 n\W 250 nW 1 W
Standby 2 nW 2 nW 20 nw

Test Setup Diagram:

signal generator

transmitter T
under test — spec
analyzer
«—— 3Mirs ——

Applicant: Zaxcom, Inc
FCC ID: PR6LA9S
IC 12755A-LA9
Report: 2065UT18TestReport_Rev2 Page 21 of 29



FIELD STRENGTH OF SPURIOUS EMISSIONS

Test Data: 941.6 MHz Measurement Table

T:rr;d Flizanc:zzl::y Anten-na ERP Margin
MHz MHz Polarity (dBm) (dB)

941.60 1883.20 \% -53.31 23.31
941.60 1883.20 V -56.19 26.19
941.60 2824.80 \% -57.98 27.98
941.60 2824.80 H -57.98 27.98
941.60 3766.40 H -55.66 25.66
941.60 3766.40 \Y -55.66 25.66
941.60 4708.00 V -54.31 24.31
941.60 4708.00 H -54.31 24.31
941.60 5649.60 H -52.82 22.82
941.60 5649.60 \Y -52.82 22.82
941.60 6591.20 V -51.01 21.01
941.60 6591.20 H -51.01 21.01
941.60 7532.80 H -50.43 20.43
941.60 7532.80 \% -50.43 20.43
941.60 8474.40 V -49.76 19.76
941.60 8474.40 H -49.76 19.76
941.60 9416.00 H -48.50 18.50
941.60 9416.00 V -48.50 18.50
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FIELD STRENGTH OF SPURIOUS EMISSIONS

Test Data: 950.4 MHz Measurement Table

T:rr;d Flizanc:zzl::y Anten-na ERP Margin
MHz MHz Polarity (dBm) (dB)

950.40 1900.80 H -53.98 23.98
950.40 1900.80 V -58.74 28.74
950.40 2851.20 \% -57.72 27.72
950.40 2851.20 H -57.72 27.72
950.40 3801.60 H -55.49 25.49
950.40 3801.60 \Y -55.49 25.49
950.40 4752.00 V -54.03 24.03
950.40 4752.00 H -54.03 24.03
950.40 5702.40 H -52.48 22.48
950.40 5702.40 \Y -52.48 22.48
950.40 6652.80 V -50.72 20.72
950.40 6652.80 H -50.72 20.72
950.40 7603.20 H -50.09 20.09
950.40 7603.20 \% -50.09 20.09
950.40 8553.60 V -49.47 19.47
950.40 8553.60 H -49.47 19.47
950.40 9504.00 H -47.99 17.99
950.40 9504.00 V -47.99 17.99
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FIELD STRENGTH OF SPURIOUS EMISSIONS

Test Data: 959.2 MHz Measurement Table

T:rr;d Flizanc:zzl::y Anten-na ERP Margin
MHz MHz Polarity (dBm) (dB)

959.20 1918.40 \Y -57.64 27.64
959.20 1918.40 H -55.58 25.58
959.20 2877.60 \Y -58.10 28.10
959.20 2877.60 H -56.67 26.67
959.20 3836.80 H -55.52 25.52
959.20 3836.80 V -54.69 24.69
959.20 5755.20 \Y -51.78 21.78
959.20 5755.20 H -51.78 21.78
959.20 6714.40 H -50.04 20.04
959.20 6714.40 \Y -50.04 20.04
959.20 7673.60 V -49.36 19.36
959.20 7673.60 H -49.36 19.36
959.20 8632.80 H -48.78 18.78
959.20 8632.80 \Y -48.78 18.78
959.20 9592.00 V -47 11 17.11
959.20 9592.00 H -47.11 17.11
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FREQUENCY STABILITY

Rule Part No.:  2.1053, 74.861(e) (4), RSS-210

Requirement:

(4) The frequency tolerance of the transmitter shall be 0.005 percent.

Procedure: KDB 971168 D01 Spurious Emissions at antenna term section 9
TIA 603-D Carrier Frequency Stability 2.2.2

Applicant: Zaxcom, Inc

FCC ID: PR6LAS

IC 12755A-LA9
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Test Data:

Measurement Table

959.2 MHz High Power (Worst-case Settings)

Limit: 0.005%
Intended Frequency Measured
Temperature (°C) Supplied Voltage (VDC) (H2) Reference Deviation (Hz)
Frequency (Hz)
20°C (reference) 3 9594000000 9593742281 257719
@ 20°C (reference)
Supplied Voltage (%) Supplied Voltage (VDC) Frequency (Hz) Deviation (Hz) PPM
-15% 2.55 9593743271 -990 -0.103
15% 3.45 9593732281 10000 1.042
Temperature (°C) Supplied Voltage (VDC) Frequency (Hz) Deviation (Hz) PPM
50 3 9593760525 -18244.00000 -1.902
40 3 9593710514 31767.00000 3.311
30 3 9593783498 41217.00000 -4.296
20 3 9593742281 0.00000 0.000
10 3 9593718801 23480.00000 2.447
0 3 9593762931 20650.00000 -2.152
-10 3 9593716492 25789.00000 2.688
-20 3 9593710506 31775.00000 3.312

Applicant:

FCC ID:
IC
Report:

Zaxcom, Inc
PR6LA9

12755A-LA9
2065UT18TestReport_Rev2
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Test Data:

Measurement Plot

Frequency Stability
9660000000
9640000000 - R I Iaaaaaaaaaaaaa—a—a—_—_—_—.
9620000000
9600000000
9580000000
9560000000
]
9540000000 ——— | ccen. Intended Fregq.
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9520000000
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9480000000 . . . . . : : : !
-20 -10 0 10 20 (- 20 20 30 40 50
15%) (+15%)
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STATEMENT OF MEASUREMENT UNCERTAINTY

The data and results referenced in this document are true and accurate. The measurement
uncertainty was calculated for all measurements listed in this test report according To CISPR 16-4
or ENTR 100-028 Specification for radio disturbance and immunity measuring apparatus and
methods - Part 4: “Uncertainty in EMC Measurements” and is documented in the Timco
Engineering, Inc. quality system according to DIN EN ISO/IEC 17025. Furthermore, component
and process variability of devices similar to that tested may result in additional deviation. The
manufacturer has the sole responsibility of continued compliance of the device.

Hereafter the best measurement capability for Timco Engineering, Inc. is reported:

Test Items Measurement Notes
Uncertainty

RF Frequency Accuracy + 49.5 Hz (1)
RF Conducted Power +0.93dB (1)
Conducted spurious emission of transmitter valid up to 40GHz +1.86dB
Occupied Bandwidth £2.65%
Audio Freqguency Response +1.86dB
Modulation limiting +£1.88%
Radiated RF Power +1.4dB
Maximum frequency deviation:

Within 300 Hz and 6kHz of audio freq. +1.88%

Within 6kHz and 25kHz of audio Freq. +£2.04%
Rad Emissions Sub Meth up to 26.5GHz +2.14dB
Adjacent channel power +£1.47dB (1)
Transient Frequency Response +1.88%
Temperature £1.0°C (1)
Humidity £5.0%

Notes: (1) This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence level
using a coverage factor of k=1.96.
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EMC EQUIPMENT LIST

Device Manufacturer Model Serial Cal/Char Due Date
Number Date
Sweep/Signal Anritsu 68369B 985112 11/08/17 11/08/19
Generator
EMI Test Rohde & ESIB 40 100274 08/16/16 08/16/19
Receiver R & Schwarz
S ESIB 40
Screen Room
Tunable Eagle TNF-200 250-850 MHz 01/19/17 11/19/19
Notch Filter (#19)
250-850 MHz
Antenna: Eaton 94455-1 1096 08/01/2017 08/01/2019
Biconical
1096
Chamber
Antenna: Electro- LPA-25 1122 07/26/17 07/26/19
Log-Periodic Metrics
1122
CHAMBER Panashield 3M N/A 12/31/17 12/31/19
Antenna: ETS-Lindgren 3117 00041534 01/30/17 01/30/19
Double- Chamber
Ridged
Horn/ETS
Horn 2
Software: Timco N/A Version 4.0 NA NA
Field
Strength
Program
Bore-sight Sunol TLT2 N/A NA NA
Antenna Sciences
Positioning
Tower

*EMI RECEIVER SOFTWARE VERSION

The receiver firmware used was version 4.43 Service Pack 3

END OF TEST REPORT
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